oy, | 5
P.0.BOK 690 NORTH umn. nmn 444,

INSTALLATION INSTRUCTIONS
PART No. 30418 & 30443
MOBDEL No.

Brush Guard

KENIROL <

1. Remove the existing four bumper bolts. DO NOT remove bumper.

2. Mount side plates A and B on the bumper, using four bumper bolts.

3. NOTE: If you are using a Kentrol bumper, you must use the aluminum
spacers on the bottom side of the bumper, between the bumper and
side plate of the brush guard. DO NOT tighten bolts at this time.

4. Put the top cross tube in place and start the 7/16" bolt on the end of
side plate A. Repeat for side plate B. Snug the bolts but DO NOT
tighten.

5. The bottom cross tube can now be placed in position and bolted to the
side plates.

6. There are two holes on each side plate for the bottom cross tube.
Choose the best position for your application. Start the 7/16" bolts in
each end.

7. With all bolts started and in position, tighten the bolts in the side
plates, then tighten the four bumper bolts.

Top Cross Tube

i

Optional

Aluminum Spacer
(included) 7/16" Bolts &
Flatwasher
(included)
Vg,

ol Y 9
2 gt

i

g 3 0549 2235 W\A!WI(EII'I‘IIIILIIII: 00“(
T Yo B BT “; AT AR BN A Z;Jt’

KENIR DL

INSTALLATION INSTRUCTIONS
PART No. 30418 & 30443
MOBDEL No.

Brush Guard

8. Remove the existing four bumper bolts. DO NOT remove bumper.
9. Mount side plates A and B on the bumper, using four bumper bolts.
10. NOTE: If you are using a Kentrol bumper, you must use the aluminum
spacers on the bottom side of the bumper, between the bumper and
side plate of the brush guard. DO NOT tighten bolts at this time.
11. Put the top cross tube in place and start the 7/16" bolt on the end of
side plate A. Repeat for side plate B. Snug the bolts but DO NOT
tighten.
12. The bottom cross tube can now be placed in position and bolted to the
side plates.
13. There are two holes on each side plate for the bottom cross tube.
Choose the best position for your application. Start the 7/16" bolts in
each end.
14. With all bolts started and in position, tighten the bolts in the side
plates, then tighten the four bumper bolts.
Top Cross Tube
A
Bottom Cross Tube
— Optional
Aluminum Spacer
(ingludedy 7/16" Bolts &
Flatwasher
(included)
p "',‘ ¥ ¢ i 2y 4 : R ) %
A 3 3 b
P ll BOK‘GQI] NIIIITII lIMA. IIIIIII 44452 3 330 549 223 WWW I(EH'I'IIIII.IIIG GOM,;
N T W T N PR A wB SN i A AP



